

Test report No:

NIE: 75613RSE.001

## Test report

### Plastics - Methods of exposure to laboratory light sources - Part 3: Fluorescent UV lamps

(*) Identification of item tested	Solar supports for photovoltaic (PV) modules installed on flat surfaces
(*) Trademark	Landblock / Lamaru
(*) Model and/or type reference	15 grados
Other identification of the product	Solar supports for photovoltaic (PV) modules
Features	Insulating material
Manufacturer	Landatu Solar SL, C/ Doctor Felix Landin Allende, 4º 8 lz, Bilbao (48012), Vizcaya, Spain
Test method requested, standard	ISO 4892-3:2016 EN ISO 4892-3:2016 UNE-EN ISO 4892-3:2016 POSE000_23 (General procedure of Safety Lab)
Summary	See Appendix of result
Approved by (name / position & signature)	Rafael González ES Lab. Manager
Date of issue	2023-09-22
Report template No	FSE571_03 + FEA111_07 (* "Data provided by the client"